
INSTRUCT·ION MANUAL 
AND 

ILLUSTRATED PARTS LIST 

FOR 

SINGER 

MACHINES 

1375A1 

1375A2 

1375A3 

THE SINGER COMPANY 

From the library of: Superior Sewing Machine & Supply LLC



CONTENTS 
I . Uses and feattJ.res ·------------------------------------------ 1 

II. Main specifications ------------------------------------- 1 

Ill. Cautions before operation ·------------------------------ 2 

fV. Installation of machine ·-------------------------------- 2 

V. Construction and Adjustments--------------------------- 4 

v1. Lubrication and maintenance··---------------------------- 11 

VII .. Trouble shooting ·-------------------------------------- 11 

Vill. Illustrated parts list --------------------------------- 15 

D<. Accessories --~------------------------------------------ 28 

X. Table cutout drawing ·---------------------------------- 29 

mB ~ m ~~*f !2. ________________________ :...________________ 1 

~~~~~~--------------------------------------------- 1 

ft.ffl"M~t:E~$Jjji----------------------------------------- 2 

;tfLB~~~----------------~------------------------------ 3 

!a~~ fll131!ffl i~ ryj--------------------------------------- 4 

~~~~~~ --------------------------------------------- 11 
-G' ~ 1¥!- i!i7 ~.i ~ tfT ____________________ ....;______________________ 12 

.J\:, *-1lf: lii M ----------------------------------------------- 15 

:ft' ~11tt:-m lf! ----------------------------------------------- 28 

~BQJC~ ·-------------------------------------------- 29 

From the library of: Superior Sewing Machine & Supply LLC



I . Uses and feature .. 
Machines of Class 1375A are used for sewing buttons especially for knitting and 

clothing industry, have features of original designed, excellent appearance and reliable 
structure. 

The machine has a unique system for spreader.Titread tension and looper 
mech3nism are reasonably designed and precisely made.In operation, the machine will 
finish one sewing cycle by stepping the treadle once ,and trim thread automatically. 

l\11odel 1375A1 is for sewing four hole buttons with crossover stitches;Model 
1375A2 is for sewing two ·or four hole buttons with parallel stitches;i\nd while model 
1375A3 have functions both model 1375Al and model1375A2 with. 

1375A *31!J~TtD~irJJt'L, ~it~j~ .. i$:!Jg~t~~L ~tZJOTJt, ~ ~ ·~tt~g, n~ 
~1r~~rm=rom 89~:Tiifitl&~o 

mu*mT ~~oo*~~~~~*~m~, ~~m~ .. ~*m~~~~ 
~, ~~am, -~~Ra~•~-*~~~~~~-~m~~~~, ~~~ 
~0 

1375Al ~' ,Ffl [g§~ffii=O, +-*~~JiiJ; 1375A2 ~' fflrn=§~§X;[g§i 
~BJo, -¥f:f~~iir; 1375A3 ~~=~Ef1~~r=rotirJJ:11L r5JB1 A fir 1375Alln 1375A2 
fth . ""~ 
Cl 'J ijJ lk. 0 

ll. Main specifications. 

-" 

Sewing speed: 1400rpm 
Width of needle vibrating:2-4. 5mm 
Button clamp movement:0-4.5mm 
Number of stitches per button:20stitches(16seams) 

Stitch type:single thread chain stitch 
Size ofbuttons:9-26mm in outside diameter 
Needle type:N2852-05(#16),N2852-05(#18),N2852-05(#20) 
Titread:polyester .threads 

Motor:C4132( Continuous running motor, 4pole, 113HP,2~0V) 
Net weight of machine head:24K.g 

3:. ~!XJIC~li: 
1. m~:i!J3! 1400 ~/* 
2. mtt!!Z9J 2-4.5 ~* 
3. ~H*=~i9.1 0-4.5 ~* .. 
4. tiiiJJ#~ 20 # ( 16 ~) 
5. i!mru~ ~~t!~~:i?E ·~ 

6. mtt~-'5' N2852-Q5 (#16). 

- 1 -

From the library of: Superior Sewing Machine & Supply LLC



7. WJD ][ 1£ ffi ffil 
8. ~i! ~ 

9. E~J4.Jm~~~~* 
10. ~~~I 

Ill.Cautions before operation. 

N2852-05 (#18) 
N2852-05 (#20) 
¢9-¢26 ~* 
~m~ 
C4132 (4 pole, 1/3HP, 220V) 
24 0JT 

1. Don't hold the rear cover when transporting. 
2. Never let your machine rotate in reverse direction. The correct operating direction 

of the machine is clockwise as viewed form the operator. 
3. When a machine is new o~_ has been idle for several weeks,it is advisable to apply 

oil to all holes,movable parts and oil felts. 

-=- ~ 'fj!J:ffHii l¥1 tt~1J!Yi: 
1. ~:iEJii~31 tt at, i~ ilrt£ :ttl§$ _to 

· 2. fi ~31m~ 74:1 st , JA 1* f'F *-oo ~ , Jlf91 st tr 7i loJ 1iti ~ , ::f s~ fiiJ ~ o 

· 3. tn ;xftffl ;Ji~31tt~1tffl *7-.*J=t~ 8\lfii~iJJtl.Bt, i~:ttma~~-rL~ffli9JmHfl, 
-fit1IE ~_tnoa:~~~IJ~~1IE o 

IV. Installation of machine. 
1. First assemble machine frame. 
2. Fit button switch and motor to sewing machine table. To install the motor (as 
shown in Fig.l ), first fasten motor base (2) to sewing machlne table by means of 
bolts (5), flat washers(6),spring washers(?) and hexagon nuts(8),then fasten the 
motor(3) to motor base (2) by means of hexagon bolts(9),flat washers(lO),spring 
washers(ll) and hexagon nuts(l2). 
3. After completing the assembling of machine frame and table, install the machine 
head. First loosen screw (1) to remove rear cover (as shown in Fig.2), then fasten the 
machine head to sewing machlne table by means of four long bolts. 
4. To install the belt. 

The belt connecting the motor with the sewing ~~chlne head should be tightened 
properly. Press belt with your thumb, and adjust the belt tension by turning nut of 
motor base (4 in Fig.1) so that the belt can be depressed 2-2.5 em with a fmger. 

5. To install chains. 
A. To install the chain for the starting lever: remove rear cover, hitch the S shape 

hook of the chain to the hole located in the front end of starting lever (as shown 
in Fig.3). 

B. To install the chain for the button clamp lifting rod: remove hinged cover, 
connect the straight hook with chain, and hitch it to the . connecting hook on the 
button clamp lifting rod (as shown in Fig.4). 

- 2 -

From the library of: Superior Sewing Machine & Supply LLC



button clamp lifting rod (as shown in Fig.4). 
Finally, connect chains with two treadles separately. To limit movement of 

treadles, treadles fastened to the floor should be inclined strongly and chains should 
not be too slack. The proper adjustment. will make the operator less fatigue. 

1. #t9&:tn.~ .. 
2 . *B-12 mu ~ tR , Ef1 M m 3Z: ~ :tt '§1 tii 1: ~ cg ~Jrt:n. 3Z: ~JIID! ff c m oo 1 ) = 5ir:J11 t:g 

z;,1-tntf~~~~<s>, ~m~m (6), s$•m~ (7), _~\m~ma (s), ~Ef!~.i]iflt£:~ (2) 

~·~:r£'§1-tii...t; ~Fo m/\ff9 ~;~ (9), -¥:mill c 10), s!ti•m~ ( 11), .1\JT§ ~~a ( 12) 

~~~~in (3) ~=B: Ef1M-tn1t~ (2) ...t~ 

3. m~EJ'§'ffi.m~!ifFo, *~m~ .. .JtiEP r-tn.~J§ * c~rfl 2), :atEr~~~r 
( 1)' 1~J§$ rPJLt£; ~}§ffl [[Yj=i, *~J;ft1f::..#l~~JEftEJ~J:o 

4. ~~~~*~m~~~~Fo, ~...t~~~*' ~~Ef1~m*~~~•a 
L9l!.~ 1 9(4)), r51Btffl-¥1§-$£~1~fJJ&:1ff, ft1~rJJ~w~f:f 2-2 . .Scm B<Jf'~fJJ!Mi 
rtF 4., ~.::f.,....._ 
)_y_ /'.J .:t8. ..§. 0 

- 3 -

··. ·. : ... -.·.: . ·- .-·--:-. -. . : 

.. . ·.· .. ·.·· ·.·. · . .. 

···· · ··< · im :3 :~3: · · · 

From the library of: Superior Sewing Machine & Supply LLC



5. ttbi~: 
A: Jai;Dt5i~atrf!1*: iEP""fFo~, tEJaf;Dtl:tfatJiW2iffi1f-KCVi!.OO 3), ~ti¥ 

~ l::B\7 s ~tt~f!{EJS i4.Jtrft-1li*J 0 

B: 1ftlliN4Jfii~B\Jtt$: 1r7f:*:~'ie, tEffl'BiN4J~Itf l::W-j!Jtfl (£00 4) ,- . 
~n~~~m*a~Fc, tt~a~fll::o 

~Fc ~ pij m t! ~ a<J ~ - jlffi 7t ~u Pif3 R WJJ B!ll 1/iJ~ * 0 7-1 ~ d> ~ f&~ fJJ ~ JJr , 
-~~~-~~lJr~*' •*~~*~oOO·~~~~~~~o 
V. Construction and Adjustments. 

1. Starting and stopping. 

The main shaft is driven by clutch mechanis~ as shown in Fig. 5 .Depressing 
treadle allows chain to pull down the starting lever (l),and bevel of wedge(2) will 
drive pulley to engage to clutch wheel and tum the main shaft .Releasing the 
treadle quickly after depressing, starting bracket(3) will not be released ~y hook (4) 
until stop block( 5) on the side of worm wheel pushing out stopping lever ( 6) at the 
end of the 19th stitch. The clutch· wheel is disengaged while brake stop (7) will 
move upward and apply pressure to the pulley to slow down the main shaft. As the 
needle finishes the 20th stitch (the motion is now actuated by the inertia of itself 
only), the speed is considerable lowered, so that enabling the stop bolt (8) plugging 
into notch as a positioner. 

The pressure of brake stop (7) can be adjusted to create a "soft'.' stop. \Vhile the 
machine has been spared in use for several hours and is again to run there always 
happens that the notch can not be reached while stopping. This will come back to 
normal after several trials on running under no load. Therefore, ~there will be no 
need of further adjustment afterwards. 

1. ~lit tu fJJ 
±~*ffl~~~~~~~~, £005orci41~~~~~~, ~~resi4.Jtiff 

(1)1Ji , ffi€~~(2)8<1~00~~1*~, ~~!f3j~, ft±m:ME#o "-Pir*"""FFo 
~-w ~ ap nt7f, s Z9J ~ < 3) E ~ ffi ·z.J < 4) ~t:J ~, K3~J1t~ ~u ~ 19 #*, ~~i9!fmHr1 
-1'-1~$0l~ (5) :ft7fW$19iff (6) f!i!JS fJJ mltJ (4) IDt7f, ~m:~7t~, IPJ BiitUf,tJ 
~ (7) ~ J::, 0lttw~, 1t±*Sl!JJr~11£, 31t'tBH:f~Jt~~ 20 #fl-tl!J.i Et~ 
·ff£, llte1fttii9JFl (8)ittA~ oJtg~1fLftffl o 

ftUfJJ&:JRC7)1¥J~~lli~OJ~ OOT.f, ~~~IJ!&,~J,ff3·W$~·tpffi_F o ,tn~:(£-~ 

!Eg JL lJ' 8i Fo ¥} ffl , tt tt 4f 1t ~ IL i~ ~ $ * ~!J fifJc 1¥1 ·~ (£, _R ~ 7f IL <X~$ .Wt 
·~ iE ~ iF:9*' t.i ~ 16\ it: ttfoi 00 ~ 0 

2. The starting safety pawl. 
To avoid accident caused by careless operating, a safety device is installed at rear 

of the machine. The main part of the device is starting safety pawl (9) (as shown in 
-4-

From the library of: Superior Sewing Machine & Supply LLC



Fig.5). 

The starting safety pawl should prevent the work clamp from being lifted when 
machine is in operation and should prevent machine from starting when button 

clamp is raised. This will prevent needle, looper and thread trimmer from being 
damaged. 

2. FcrJJ~~JT\ 
~T~~~~~*«~~~~~wm~$$, *~mmfrm~Fo$~~T 

-~3C~~:~:, ;lt~~m1lf.~Jai5b3C~JT\, moos cr (9) 0 

§ffiJ~J ( e:pm~) t&fra-t, ~~JT\J7Jt~it.LtJ8 fJJtt~7f$, ~~ .ttrr~mtt, 

~#,~~n~o §~Mtt~~~' ~M~~~~B-t, ~~JT\~~' ~ffi-~ 
f1~J:.fr 0 

. . . . . . 

liJ 5Fi8.~ .. ' . ·.· · · 

3. The relative position of needle, looper and spreader. 

A. The relative position of needle and looper. 

First set the needle properly, as shown in Fig.6, loosen screw (1) and insert 

needle (2) up into needle bar as far as it will go with its short groove A of needle 

facing away from the operator. Securely tighten needle clamping screw ( 1 ). Turn 

the machine pulley until the needle bar moves down to its lowest position. \Vhen 

the needle bar is in this position, needle point should be at the centre of the looper 

shaft, as shown in Fig.7 .Tum the machine pulley to raise the needle bar about 3-

3.5nun from the lowest position, point of looper should reach the centre line of 

needle. The point of the looper should be aBout lmm above the· top of the needle 

eye. 
-5-

From the library of: Superior Sewing Machine & Supply LLC



In the above-mentioned position, there is a very slight clearance between the 
point of looper and needle. It is necessary that the needle pass O.l-0.2mm to the 
needle guard, but without actually rubbing against it. (see fig 8). Notice: The 
clearance between needle and needle guard should be the same when the needle is 
swinging right and left. 
B. The relative position of needle, looper and spreader. 

Tum the needle down from the highest position until needle point is in line with 
the bottom of spreader. Then the spreader should be in a state of relative rest while 
the needle will continue its downward stroke until the lowest position. The needle 
will move upward from the lowest position to such a position where the spreader is 
beginning to swing (but still in a state of rest). In such a position, the clearance 
from the point of looper to. fork of spreader should be 0-0.85mm.Loosen set screw 
of spreader to adjust.(see fig 8a). 

3. ,mtt, 1:Jtt ~5ttitxa<J1flj[ 
A: :Yl.# ~1:J#B<Jt§X;f1fL:i:: 

~.ltiE~~~tfl.#, moo 6o titEt~~~n(I), ~1ft#(2)~J\.#~fLKi'JfL~, .tft 
· tttf}~~ A f:frPJ~f'F~, ?1.\FoJitE~imtJ'(l)o Jl:tfPJ;t4#ffjgfJJ~.&1~1fl:~fPJ, TI 
;k.iWX1li1:Jtt~cpJL.'o :tntt:to1:Jtt~ffiX11fL~m~ 7, #:kX11'i1:J#~ErJcpJL.', 
-1ntth\~r8_tff 3--3. s ~*' 1:Jtta<J~~fXJ'J*:¥1J~tfltt9JL.', rm1:J#~1fz:r 
# J:.lilfiE~]g 1 ~*0 

:tE J:.J£1:J ~ nr if, 1:J tt ~ $-SJ m tt z1·BJ ~ rBJ ~&V&, m tt X1 t? tt :f1i c m ~ s) 

!¥Ji'BJ~~:tE o. 1-0. 2mm m!E, ill/F11~~ o @~j]u¥i1\#ftki1~fJJa1, 1!t#X11Ptt 
tfi~rBJ~~-f¥:0 

B: mtt, 1:Jtt ~5t~xa<Jffix-t1fz::l:: 
~mtt~_trP]r~fJJ~tt~~5t~xr~OO~*•~fl1, 5t~X$*~~~ffi~ 
D~*~;:tn#m~~r~fJJ~fi~~, ~Fo~_t~~o §tn.tt~~-M~_t~ 
fJJ~~-tL~, ~~5t~XX~*~~fJJa1(~5t~X~~*~fl1), Jl:ta11:Jtt~ 
$~lffi00~5t~x.x.o~~mi:f o-o. ss ~*0 :tm/Fr-tPJrrt~5t~X~tQI~~nJt£1r 
:V&iFc.l cmoo sa) o 

00 8a Fig8a 

- 6-

From the library of: Superior Sewing Machine & Supply LLC



4.To adjust the needle position above button. 
The needle must fall in the center of holes in the button. There are two steps to 

adjust. Lateral distance of buttonholes is controlled ~y needle vibrating crank. When 
connecting rod is moved out, lateral distance will be increase~ and vice versa. As 

shown in Fig.9.Longitudinal distance of buttonholes is regulated by needle crossing 
crank. When its connecting link is moved downward, the longitudinal distance will 

be increased, and vice versa. When the link is at its highest position, the longitudinal 
distance is zero., the machin'e is to attach two hole buttons, as shown in Fig.l 0. · 

If the needle can not fall in the center of holes in the button due to improperly 
installed button clamp, then the button clamp must be adjusted. Loosen two hexagon 
screws (1), and move the button clamp properly (as shovvn in Figll). Check if the 
needle falls in the center of hole in feed plate before adjusting the button clamp. 

The position of needle above the Button is closely related to sewing peiformance. 
:Nlake absolutely certain when adjusting. To adjust the button clamp for the size of 
button to be sewn on, choose good quality button and insert it in the clamp, pushing it 
as far as it will go. When the button is correctly placed into position in the clamp, 
depressing the threadle to release the button clamps. Put material under the button 
clamp if it slides after falling down freely. Tum the main shaft slowly to bring the 
needle to the centre of each hole in the button. 

~ foJ .:PL ~ 83 f! # iFol l1 !iB #J41£ itU , 
Jt! 00 9 o ~ rPJ .:PL ~ E8 ~ tr B±l ffl ifSJ 

From the library of: Superior Sewing Machine & Supply LLC



~, ~ff~~•· ~#m*, ~~3, ~#m~, -~-~~M#m~o, m 
~=H~mro, moo lOo 

~*m~~~~~~, ~#~~~mm 
tD.fLa-:f", !Qlj~~~t±i.~o ~00 (ll)~tlt±i.~ 

}"$~tf1=1'-/\m~ltr (1), ?tJ§ttZUJt±i.~o :tE 
~-m~~~~-~~* ~~m~~~~ 
a~ tJ fL c:p r·BJ ·ffl.:;: 0 

m*~mro~m~m, ~•mtt~~~ 

t& o iJ5J st~ff~ fflX1, ~!tX. iLJ!S~~ 11' 
~mro•*m~, ~•tt~~M-~, ~ffi 
~~~~~, ~~reffi~~~. ~~~~~ 

~~lli~~fflM~~m~, ~Fo ~~Mff 
.3::~, 1t.mrr~IJA t.R to-e-it r? ;L.•, ~ ~~~ ~ 
-fLwe, ~JB~~#~ttff# a 

14-~ m~ 1l1i fEJ a-t ~J * ·m to~ ,1, m to= l* 
~~81, ~*-=-f*tB.1D tflfLlf§.~~i!i, iFoJ~ 
~~~~ffiR~~X1 , ffiR*~~~~, 
.!M~ 12o ;"£:¥./G~it;ffL#~if{Liila 
5. Adjusting button clamp (as sho'Ml in Fig.ll). 

rn n Fig.n 

. 
I 

. 

s ; i 
-: t--

® 
s! i 

m 12 Fig.Iz 

The button clamp is suitable for attaching two or four or bar buttons of 9-26mm in 
outside diameter. 

To adjust the clamp jaws, loosen screw (2), pull back the button clamp adjusting 
plate (3), and adjust the clamp jaws to the desired width, then securely tighten the 
screw. The width between clamp jaws with button should be slightly smaller than 
width between clamp jaws without button. It is easy for the button to be inserted or 
taken out. If the opening of the clamp jaws is not wide enough, it is difficult to insert 
button in and at the same time will cause unnecessary wearing of the clamp . 

. 5. m~~iJ5J~<moo 11> 
*tflfR~:@:.:§:iT 9~26mm ]~iJ£!}j[!]Y~~=Y~mto, j(;J,lR1o:W~~X1flc?il.'o 

~»4Jta :k1J' ~iJ5J1J, mttl~J~T (2), ffl ffi~iFoJ1J~ (3), 1E.~~~W o iJ5JT.i~'J 
?.JT1/1i~~' ~J§ME~~~n (2) c ~~1i:t o ~N 12J.W o cf:l3GlR1o t:t~ffi1D~ 1J'~n 

~1£, llt81&P~glE~~{f!ffi1D, j¥fi::~*R1~flJJo ~*ftiO~irj(~, ~~IJ 

tH, X.:tY~ m:f{o 

6. Threading and thread tension discs (as sho'Ml in Fig.l3). 
Thread the machine in accordance with the diagram as shown in Fig.l3.Threading 

improperly will affect the sewing quality directly. 
There are three thread tension discs installed at the top of the machine and each of 

« 8-

From the library of: Superior Sewing Machine & Supply LLC



them has different functions. The thread tension disc No.4 must be opened to let the 
thread pass smoothly in sewing. Especially in sewing the ftrst stitch, stitches skipping 
is easy to happen because the thread can not pass due to the friction drag. The thread 
tension disc should be closed as soon as possible to prevent -the end of the thread from 
being pulled out of the needle when the button clamp begins to lift at the end of cycle. 

The thread tension disc No.2 has the function just contrary. It holds the thread in 

sewing. And it will not hold ~e thread and control the amount of thread that is pulled 
through the disc at the end of a sewing cycle to provide sufficient thread for the first 
stitch of the following cycle. 

The thread tension disc (1) helps the thread tension disc (2) to ensure the capability 
of making the seam tight. Although thread tension disc (2) can make thread tight, it is 
easy to break thread. The thread tensio~ disc (2) should be as loose as possible. The 
thread tension disc ( 1) will close in sewing to prevent reel thread from being pulled out. 
.A.s soon as the thread loop draw-up and the continuous lift of the needle bar pushes the 
disc ( 1) open to release the thread from its spool to compensate the thread which has 
been consumed in the sewing material after the formation of the loop and needle bar 
lifting to the highest po~ition. 

There is a small thread tension disc ( 6) below the faceplate with only a slight 
tension. It reduces the chances of splitting of thread around needlepoint, and keeps the 
stability of the formation of thread loop and thread triangle. 

To adjust the height of upper thread (5): When the needle bar is at its lowest 
position, the thread should be straight, but not too tight. The loop should be stable and 
prevent stitch skipping from being twisted when the needle bar moves upward. If 
thread twist is so strong that the loop runs away frequently. Adjust carefully to reach 
the above requirement, as shown in Fig.14. 

best little bigger too small 
loop twisted 

m 14 F]Sl4 

From the library of: Superior Sewing Machine & Supply LLC



6. 31 ii l:f~.lil ff t.l-H lli jJ ag iFa] iJ ( JJi1 00 13) 

3~~~~~, ~K~~~~m~to~~0013~~V~o 
ma T9i $ ---t ffi~a, 11: ffl ~:if'taiEiJ 0 ffi~-H < 4) :t£~l~31~ 1Z,~T9i1f, 1t~l 

iitf1tm:i4Jmf.Jf»JJ', *j}tl~Jii~-#~, mf.JfrtkmiJi:if'u, ~PX:~#o ~* 
~' 3ffi~ff~a~, ffi~8@~*~' ~~~m#~tf1~tt§~o 

ffi~a (2) tf1~fflt§&, tt:~i~JJ~®ffi~f'Fffl, mHf$J§tl!7tffi~Z.JJJ, !IZ, 
~Ef3f, -u:~~ff (3) JA~mfffi~, ~~ r -ix~T!!JJzffl o 

ffi~• < 1) :£& ~ WJffiti;-H (2) ~imt&~~~l¥Jf3gfJ o ~1tffi~• (2) ffi~, s 
~-tEe~t&~~, m~~ wr~, 12SJ.lftlli~-H (2) ~ or~~:$:t~~o ffi~• (1) frtii~'ll 

~ffi~, ~~~rn~fiM, ~~~t&k, trffk7t~~-~~~~3f, ~ili~ 

rn Er-1~1~ Jtr~t-e:f£;Jil!f.t:fl a9~ 0 

OO~r$tf1~1'-/J"lli~~(6), llifJ1~/J,, J=FFf~d>#;R:~~, ~&~~, 

~=mft.1~~0 
OOtli~~ (5) ~~&~iJ: ~**ff¥'Jiiff£2a1, ~iii-i:~ifz.K, · @X.~t~ 

~' 1t#*f@J7ta1tt~~)E, ~~ffl.f1~fffffi51jfgiJ~# 0 :rul~JJil~l¥J~J.ij;;:, ~~~£ 
~~if@!, !l!lJ!IZ,~flH~L.,iFcJ.¥Uk~~*' ~PX:.li1!~~, :ruJOO 14 Pfi~o 

7. Function of thread trimming. 
The button clamp-lifting rod will drive the crank of thread trimming shaft, and the 

motion of thread trimmer will cut inside thread. Adjust the position of hanger 
crank(P25-L5B4), make thread trimmer cut thread frrst, then lift button clamp. Or if the 
button clamp is lifting while the trimming knife fails to reach the trimming position, 
the thread will break and the stitches easily tend to loose. 
7. § fJJ~J~ 
~~lli~trffmrJJ~~~~m, ~~~ngrJJ, ~~~tr~m~-m~ooo• 
~HEM (P25-L 5B4)1fr:i:, 1t~J~n~~z;b5t~J~~, ~·7tffi~, ~!Jl!JlliE!PJ: 

*~' ~n*~~~~1fl~, W~Bg~,m~~aw~o 
8. Shift cam unit. (model1375A3) 

Open the hinged cover, you can see the 
shift cam unit (as shown in Fig15), which 
is designed for model1375A3, and is 
used to shift crossover stitches and 
parallel stitches. The position which the 
illustration shows is suitable to crossover 

· stitches. If you need parallel stitches, you 

can loose screw ( 1 ), pull out the handle 
(2), make the wheel (3) well touch with 
profile of the shift c~ and then tight the 

- 10-

m 1s Fig. Is 

From the library of: Superior Sewing Machine & Supply LLC



screw (l).In order to pull or push the handle (2) easily, you should pull or push it by 
the left hand and nip the button clamp jaw holder by the right hand to pull toward 
(directed by the arrow as sho'Wil in figl5.). 
8. 8~t7J~~jf (1375A3 ~) 

trtt:X~x, orm~oo 1s m7?>-i;8~t7J~~if, 1?.:~59 137SA3 ~~it, m 
~+*~-~~~ff~-~~tlJ~, 00~~-~+*~-~o~~~ff~-~' 
orhtEt~~~u (1), HztB-¥m (2), 1t~~ (3) E.itn~8~ (4) ~ 00006~, ~miJJE~il 

(1) E!POT o A1!~ffl C2) i!ltB~fiA7J~, JR1i:-=fm~:J1E.=f~ C2), ;tJ-=¥11£~ 
~R~1t[Pj-mr!ft, moo 1s ct=J~~1JrP1 0 

VI. Lubrication and maintenance. 
In order to keep excellent performance and ensure a long life of the machine, the 

machine should be carefully maintained. All holes and moving parts should be oiled 
daily \Vith singer oil type C. Most of the bushing adopt ferroalloy which features of a 
thin fllm of oil and good lubrication. Some key parts are fitted with oil felt and 
should keep good lubrication. Regularly remove cover to check and see if the oil 
comes up to the surface of the felt and if not, fill up with oil. Clutch wheel and brake 
should not be oiled in order to affect driving and braking. 

/, " ]jijffir~Jli*~ : 

@~-~~' ~ft~~~ ~ttft, *~*~ffl-~o~~~,--$~, 
~x~1Jo~IJ~na, m Jti* c ~na, l2J.;crYL141~~ o *HfJ;*tm**m ~~~~tt 
~, A~*~tt, Mmttft~, ~@-~$~~~-~M,@~~~~o~~ 
~~~Mttff~~' ~~~~na~ao~nE~~~•#•~~~~~~~-0 
-~~~~A~~~@~~, t2J.~~~~~&~~o 
VB. Trouble shooting. 

1. The needle breaks. 
a. The button clamp is improperly installed. The needle doesn't fall in the center 

of each hole in the button, and strike with button while turning. 
b. The feed plate is improperly installed.. Needle strikes with the whole 

periphery of the feed plate. 
c. Needle guard hit needle. 
d. Looper strikes with needle when come to meet. 
e. The position of the worm has been moved. The lengthwise feed· of the button 

clamp and crosswise movement of the needle before the needle entering into the 

buttonhole must be stopped. 
f. Poor quality of the button, the buttonholes are oblique or improper positioning 

of the button itself. 
2. Thread breaks. 
a. The needlepoint has been spoiled and the eye and grooves of the needle not smooth 

- 11 -

From the library of: Superior Sewing Machine & Supply LLC



enough. 
b. The thread tension disc (2) is too tight or the thread tension disc ( 1) opens too late 

(cause breakage of striding thread). 
c. The thread at thread-feed-lever crooks. 
d. Hook has scars or burrs. 
e. The needle guard or the hole of the throat plate has been scratched. 
f. Thread breaks occasionally due to low threading on the faceplate. 
3.Stitch skips. 
a. The distance of thread hooking is too long or too short, or the needle bar is not at 

the proper height. 
b. The clearance between the needle and looper or between the needle and the needle 

guard is too big. 
c.The button clamp is improperly installed, the needle doesn't fall in the center of 

holes in the button. 
d. The button clamp doesn't hold the material down on the feed plate :frrmly, the 

material moves up or down with the needle. 
· e. The needle is bent, or doesn't fall in the center of holes in the button, or has not 

been inserted completely. 
f. The needle impacts with the hole of the feed plate. 
g. Excessive worn parts or damaged hook. 
4. Stitch is too loose. 
a. The tension of the thread tension disc (2) is too weak. 
b. Releasing of the thread tension disc (1) is too early. 
S.Sti.tch is vacant at the beginning of sewing. 
a. The thread end is too short, the amount of the thread feed by the thread-feed-lever 

should be increased, but the thread-feed at the starting should avoid the forming or 
bent thread. 

b. Thread trimmer cuts a thread at the outside. 
c. The opening of the thread tension disc ( 4) is not wide enough. 
6. The thread won't be trimmed properly. ~, 
a. The trimmer is too dull. 
b. The timing of thread trimming is incorrect. 

1:: .. fa] it!Ml:P!jt *fi: 
1. WI# 

A. ffiJJ!P1frl:~iE, tt#X1$JlfL1ffii, ~~e-t;fJL#fT~tfltD.l.Q 
B. 7J.fL~mtJ:, ;fJL#~~7JfLQ 
C.tp#~~#Q 
D.1;:Jft ~;f;t#~f!S!e-j"ff~fjQ 

- 12-

From the library of: Superior Sewing Machine & Supply LLC



~~ff~&~~o~m#~•Am~n, ~~w~-~~-~~~0 
F. f.HJa Jffl :1:~, :fL 1AiB ~ * t&fi o 

2. WI~ 
A. tr::JC~m, .mtr lktr~~:Ytm o 

B. ffi~.H (2) j\:~S){;ffi~.H (1) 1f:f&j\:;ig (~~lf!r) o 

c. ~~ff~ tf{Jtl'ig 8B o 

n. ~trlfm.ttiP,\t;§~J .. 
E.t?#*P,\t#fli:fL-=B~!J~rJ-m o 

F. 00*31~J11f£~1J§d>~~~H1YT~o 
3. iiJ5# 

A. ~#~~u:k~J.1;j,, ~#~(ljfl~lEM!o 
B. tft#X>J1;J#~X>Jj:p#*j'BJ~jj(o 
c .. ffiN4J1fl~~lE-, ;t;t#X>.t!ffi:fL~o 
n. lliN41.= JT\lli 1t1 7f ~ , m tii'* _t r ~~ ~ o 

E. ,m#~ HB, ~ff~#ffl*1W~rJ#:fL~o 
F. #~7J1L*o 
G. ~flfF1fi:Mm~-ZJ#m~o 

4. ~X!t.*tt 
A. J3i~.H (2) ffi}J ;j' o 

B.ffi~~ (1) 7ft&BtrBJ:t:!f! o 

5. 7f~f!JL#~~# 
A.~~~' SiE!ftu~ff~!ftufi:l:~:ko ffi!ftu~®~1fl:B/fe~1f~~HBo 
B. WIJ~JJWU~T ;~{mtl--11~0 
C. ffi~~ (4) T9l7fj(j,>o 

6. ~J~~wr 
A. JJtf~trf!o 
B. ~J~at!'BJ7fX1 o 

- 13-

, 
' 

From the library of: Superior Sewing Machine & Supply LLC



- 14-

From the library of: Superior Sewing Machine & Supply LLC



•'*m* 
Illustrated parts list 

From the library of: Superior Sewing Machine & Supply LLC



Ref. No. 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 

Part No. 
1. 1A1 
1. 1A2 
1. 1A3 
1. 1A4 
1. 1A5 
1. 1A6 
1. 1A7 
1. 1A8 
1. 1A9 
1. 1A1 0 
1.1A11 
1. 1A12 
1. 1A13 
1. 1A14 
1. 1A15 
1. 1A18 
1. 1A19 
1. 1A20 
1. 1A23 
1. 1A24 
1. 1A25 
1. 1A26 
1. 1A27 
1. 1A28 
1. 1A29 
1. 181 
1. 182 
1. 183 
1. 184 
1. 185 
1. 186 
1. 187 
1. 188 
1. 189 
1. 1810 
1. 1C1 
1. 1C2 
1. 1C3 
1. 1C4 
1. 1C5 
1. 1C6 
1. 1C7 
1. 1a3 
1. 1C9 
1. 1C1 0 
1 . 1 C11 
1. •1012 
1. 1013 
1. 1014 
1. 1015 
1. 1016 
1. 1017 
1. 1A30 

1. 1-0 Arm bed components 

~ ~ Oeser iption Anlt. 
m~ ------------------- Machine frame ----------------------- 1 
*i.iit& ----------------- Left side cover --------------------- 1 
]jj:ifi ------------------- Top cover --------------------------- 1 
i:i~t& -----------·----- Thread retaining plate ------------- 1 
aiJt& ------------------ Face. pI ate ------------------------- 1 
5 ii ffi ~-tT ----------- Set scr ~ --------------------------- 1 
S -~~~ ------------- Support for rear cover ----------- 1 
S -~ ----------------- Rear cover ----------------------- 1 
ffi~HfilWfiE ----------- Tension regulator asm. --------------- 1 
lilt!~ Jf --------------- Tension spr i ng --------------------- 1 
~iltl.I1T --------------- Shoulder screw --------------------- 1 
;t~tli' ----------------- Tension disc ----------------------- 2 m ~~ ----------------- Machine cards ----------------------- 1 
m!il ------------------- Washer ----------------------------- 2 
t1il~fiiiru.EI.1tf ----------- Looper cover asm . ------------------- 1 
li!Jfl''*~tlitf --------- Looper cover c I anp spring ----------- 1 
t1il~-~~ --------- Looper cover hinge ----------------- 1 
~ ~~ ----------------- Mode I brand -----------------..:------- 1 
)Etf.&_ ------------------- Oi I tray --------------------------- 1 
~~ ------~---------- Posit ion bracket -----·------------- 1 
~UtT --------------- Knurled screw ----------------------- 1 
m~~ ------------- Machine frame hinge bracket -------·- 2 
:k -~tlli --------------- Hinged cover pin -----------·------- 1 
*•~ ----------------- hinged cover -------·--------------- .l 
][fit& ----------------- Right side cover ------------------- 1 
aD*&~~--------------- Face plate thread guide plate ------- 1 
Jl.flJJ!}Et/i --------------- G I ass p I ate bracket ----------------- 1 
tP §JJ.fl~ --------------- Safety glass pI ate ----:------------- 1 
:k -~- --------------- Hinged cover spring ----------------- 1 
~~UIT- --------------- Oi I hole cover --------------------- 3 
.:E~fii)Etf=€9. ------------- Oi I fe It ---------------------------- 3 
i:i~tfm ---------------Bobbin winder tension disc cover----- 2 
!!Uem!ll 4 ------------- Washer 4 _____________ ,; _____________ 1 

,J,·Bl~ --------------- Sna II rubber pI ug ------------------- 1 
aD tit! 1\1 --------------- Face pI ate thread guide ------------- 1 
7HIIIltt~StT --------- Sor ew M3 X 5 ____ ;...____________________ 1 

1H!IIltt~.:tr --------- Screw M4X6 ------------------------- 1 
7HIImtt~•tr --------- Sor ew M4 X 8 ------------------------- 5 
7HIImtt~•tr --------- Screw M4X25 ----------------------- 4 
1HIImtt~jltJ --------- Sor~··M5X 1 o ----------------------- 2 
7Himlti~!liT --------- Screw M5X25 ----------------------- 6 
1f~il~!!ltT ----------- Sor~ M4X6 ------------------------- 1 
1f~ffi~ti1T ----------- Screw M4X6 ------------------------- 1 
1f~m~•tr ----------- Screw M4X 1 o ----------------------- 1 
1f~::!¥-Uiiit~.tltT ------- Set screw M6X8 --------------------- 4 
i\ ~¥3J£a: ------------- Hex nut M4 ----------·----------------- 1 
/\ ~t!J!£; --------------- Hex nut M6 --------------------------- 1 
,J,m!II ----------------- Sma I I washer d> 3 ------------------- 1 
I J' m;J ----------------- Sma II washer d> 4 ------------------- 2 
iJPtT ------------------- Rivet d> 2 X 8 ----------------------- 4 
tili --------------------- P in d> 8 X 18 ----------------------- 2 
tili --------------------- Pin 8 c:t> 1. 5 X 8 --------------------- 1 
¥1F*JF12--------------- Caution Mark ------------------------- 1 

- 16-

From the library of: Superior Sewing Machine & Supply LLC



-:t 

From the library of: Superior Sewing Machine & Supply LLC



Ref. No 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 

Part. No 
t. 2A1 
1.2A2 
1.2A3 
1. 2A4 
1. 2A5 
1.2A6 
1. 2A7 
1. 2A8 
1. 2A9 
1.2A10 
1. 2A11 
1. 2A12 
1. 281 
1. 262 
1. 263 
1. 284 
1. 265 
1. 286 
1. 287 
1. 288 
1. 289 
1. 2610 
1. 2811 
1. 2812 
1. 2813 
1. 2814 
1. 2815 
1. 2816 
1. 2817 
1. 2818 
1. 2819 
1. 2820 
1. 2821 
1. 2822 
1. 2823 
1. 2824 
1. 2825 
1. 2826 
1. 2827 
1. 2828 
1. 2829 
1. 2630 
1. 2631 
1. 201 
1. 2C2 
1. 2C3 
1. 204 
1. 2C6 
1. 2C5 
1. 207 
1. 2C8 
1. 2C9 
1. 2010 
1. 2011 
1. 2012 
1. 2014 
1. 2015 
1. 2016 
1. 2A13 

1. 2--0 Needle.. book thread wiping components 

~ ~ Oeser ipt~on lat. 
~1ti!h ---------.-- Need I e bar cav1ect i ng stud --------- 1 
~~ti-!'..tl ---------Thread take-up lever aSID. ----------- 1 
11'~~ ------------------- Needle guard --------------------- 1 
tsl~ --------------------- looper ----------------------------- 1 
t?~t:!l~ ---------------·- EQUidistant cam -------------------·- 1 
gijJ~ ------------------- Swing bracket ---------------------·- 1 
~~lm~ --------------- Thread wiping fork holder ----------- 1 
i'S!l~~ ------------------- looper shaft ---------------------- 1 
~tt~ ------------------- Worm gear shaft --------------------- 1 
;mJL ------------------- Thread wiping fork ----------------- 1 
fttli --------------------- Need I e pI ate --..;.·------------------- 1 
~tt ( 137 SA 1) ------------ Worm gear ( 137 SA 1) ------------------- 1 
::E~ --------------------- Main shaft-------------------------- 1 
ftff HB~ ----------------- Need I e bar crank -----------------·- 1 
fl"ff -------------------- Need I e bar ------------------------- 1 
~i!ff -------·-------·- Needle bar connecting I ink --------- 1 
ftfflm ------------------- Needle bar bracket··-·--------------- 1 
;t:fL ft -----·--------------- Need I e -----·---------------·------- 1 
~fl"tmEit'i --------------- looper shaft c I anp ----------------- 1 
ffitli --------------------- 01 amp ------------------------------- 2 
lilfl-~~1&~ ------------- looper shaft beve I gear ------------- 1 
$:'f&~m ----------------- Beve I gear hoI der ------------------- 1 
.tz::.~r~!g -·--:------------Vertical shaft bushi.ng Clower) ----- 1 
.tl.~ --------------------- Vert ica I shaft----------------------- 1 
.:tz::.~~-:8~ ---------------Vertical shaft bevel gear ----------- 2 
.:E~~W~ --------------· Ma ~n shaft beve I gear --------------- 1 
~ff --------------------- Worm ------------------------------- 1 
~tt (1375A2) -------------Worm gear (1375A2)--------------~---- '1 
fl"ff~~ ----------------- Needle bar bushing ----------------- 2 
tiw~~~ -------------Vertical shaft bushing ------------- 2 
::E~h~ ---------------Main shaft bushing (front)----------- 1 
.:£~~~~ ---------------Main shaft bushing Cmiddle) --------- 1 
a~~" --------------- Main shaft bushing (rear) ----------- 1 
~~~~~ ---------------Worm gear shaft bushin.g ------------- 1 
tltt~~ --------------- Needle bar oscillating slide block stud ----- 1 
fl"ff&B*ifiii --------------- Needle bar crank pin --------------- 1 
fl"ffHitfi ----------------- Need I e bar bracket pivot p in ------- 1 
~~~ --------------------- Thrust collar ----------------------- 2 
.tr.itJ*w~,&t~ --------- o i 1 fe 1 t----------------------------- 2 
~,&!~ ------------------- 0 i I fe It----------------------------- 1 
fl"ff~~'fil~~ --------- 0 i I fe It-------------------------·--- 3 
fl"ffdBlPitWfii~§ --------- Oi I fe It----------------------------- 1 
h~ ----------------- Oscti-11 at ing rock shaft s I ide block--- 1 
7f .. lmtt~!:liT ----------- Screw M3X 3 -----·----------------- 1 
7ffllmtt~•tr ----------- Screw M3 x 4 ----------------------- 4 
7ffllmtt!h!S'tT ----------- Screw M4X 6 ------------------------- 1 
7f+lmltt~31tT ----------- Screw M4X 10 ----------------------- 1 
7ffl m~StJ ------------- So raw M3 X 5 ------------------------- 2 
*"m~;.ztr ------------- Screw M4X 6 ____ :._ ____________________ 4 

17:Jf\Rtlmtt~tltT --------- Screw r~>x 16 ----------------------- 2 
7ffll!l~~~!tltT --------- Set screw M4X.4 --------------------- 6 
7ffl I!!Jiii~~mJ --------- Set screw M4X 6 ---------·----------- 1 
7fftl!l~~mJ ---------Set screw M5X5 -----·--------------- 1 
7ffl l!l~~~t(HJ --------- Set screw ~X 6--------------------- 12 
7ffll!l~~~-tT --------- Sat screw ~X 15 ------------------- 2 
p:].,\. Rt!J!.iJi~~-tT ------- Set screw fill X 8 --------------------- 2 
.r\. tff :*!(Itt --------------- 8 I ot M5 X 15 ------------------------ 1 
~~Silttl~lll 3 -·--------- Spring lock washer 3----------------- 1 
~tt ( 137 5A3) ------------ Worm gear ( 137 5A3) ------------------- 1 

- 18-

From the library of: Superior Sewing Machine & Supply LLC



so 32 

.~ 14 31 ~ Sf.o 
.T 
54 

45 
10 58~ 
51~ 

51 ... lUh 
4~~~ ~ 7 6 

46 

- 19-

40~~ 

231J 55 

· ~22 1 54t::• 
. 30 ....... 39 

51 
JB 54 "'-54 •s 

......., 
' ...... 5 

51 
4 

From the library of: Superior Sewing Machine & Supply LLC



Ref.No. Part No 
1 1. 3A 1 

2 1. 3A2 

3 1. 3A3 

4 1.3A4 

5 1. 3A5 

6 1. 3A6 

7 1. 3A7 

8 1. 361 

9 1. 362 
10 1. 363 

11 1. 364 

12 1. 365 

13 1. 366 

14 1. 367 

15 1. 368 

16 1. 369 

17 1. 3610 

18 1. 3811 

19 1. 3612 

20 1. 3613 

21 1. 3614 

22 1. 3615 

23 1. 3616 

24 1. 3617 

25 1. 3618 

26 1. 3619 

27 1. 3620 

28 1. 3621 

29 1. 3822 

30 1. 3623 

31 1. 3624 

32 1. 3625 

33 1. 3C1 

34 1. 3C2 

35 1. 3C3 

36 1. 3C4 

37 1. 3C11 

38 1. 3C5 

39 1. 3C6 

40 1. 3C7 

41 1. 3C8 

42 1. 3C9 

43 1. 3C1 0 

44 1. 3A8 

1. 3-0 Needle bar oscillating components 

~ ~ Description Amt. 

mfl"ili ;ti dB *A -------------Needle bar oscillating regnlating crank ----------- 1 
~fl".±.~ti~~ -----------Needle bar oscillating shaft bushing (right) ------- 1 

tlfl"~~~ili:!l) -----..;-----Thrust collar ----------------------------- 1 
t~ 111 ---------------------Thrust collar ---------------------.-------- 1 

tlfl-l'~ -----------------Needle bar oscillating shaft (lower) ------------- 1 

~it.±.~ti:~~ ----------:-Needle bar oscillat.ing shaft bushing (left) --------1. 1 

tlfl-.±.~ -----------------Needle bar oscillating shaft ----------------- 1 

tlfl-Jf!JHB~ ---------------Needle bar oscillating crank (front) ---------------1 
1813i!WI~fil)fB~ -----------oil felt ----------------------------------- 2 
~l+J:fl f!Bw! ---------------Needle bar oscillating crank (middle) ----------- 1 

tilts HB :tPi ---------------Needle bar.oscillating crank (rear) ------------- 1 

~lt.±.f!B:tPi ---------------Needle bar oscillating (main) ------------------- 1 

tllt:*:~*f ---------------Needle bar oscillating cormecting rod ----------- 1 

~lti'lf'~tltJ -------------Needle bar oscillating ball head screw ----------- 1 
m7.Fm!ll -----------------Indicating washer --------------------------- 1 

~]!~ ( 1375A 1/2) !"--------curved cormecting link( 1375Al/2) --------------- 1 

~ftl' f!B:fpj ---------------Needle bar oscillating crank (lower) ------------- 1 

tl<~ ~ -------------------Ball head pin ------------------------------- 1 
tt;lft~~ -----------------Looper shifter --------------------------:;--- 1 

~ftl!*f -----------------Looper cormecting rod -------------------------1 
i'lft~ ~ -------------------Ball head pin ------------------------------- 1 

~ft J:l'~~~ -----------Needle bar oscillating bus:ing ------------------- 2 
ilfl-J:l'~tal~ -----------Needle bar oscillating busing __ .;,. ________________ 2 

~tt~ -------------------ROller shaft --------------------------------- 1 

tift J:~ -----------------Needle bar oscillating shaft (upper) ------------- 1 

~l!~tfi -----------------curved cormecting link pin -~-----------------2 
~tt ------------·---------Roller -------------------------------------1 
91'-,\ RltiU~~ili:!(ltJ -------Hex head cone point set screw ______ _: __________ 1 

~fti.IJ;ti~~-B}; ---------Needle bar oscillating regulating knurled nut -------1 
~~mill -----------------Belleville spri:ng ---------------------------1 

1li~~ -------------------oil felt -------,..--------------------------- 1 
fil1m:f9. -------------------on felt ~ ... ----------------------------------- 3 
7Hilmtt~~tJ -----------Screw M4 X 10 --------------------------- 4 
7HIImtt~!(ltJ -----------Screw M4 X 12 --------------------------- 2 
1HIIIItt~tltJ -----------Screw M5 X 10 --------------------------- 1 
1ff!Imtt~.mtJ -----------Screw M5 x 14 --------------------------- 4 
1HI 1¥~ ~~!ItT ---------Set screw M4 X 5 ------------------------- 1 
1f~Ijr~~~tltJ ---------Set screw M6X5 ,..------------------------ 4 
rt:J,\ Rllmtt~~tJ ---------Screw M5 X 8 --------------------------- 1 
~,\1Jimlf1~l'ltJ ---------Screw M6X 8 --------------------------- 2 
~/,1JIImtt·~~tJ ---------Screw M6X 12 --------------------------- 2 
~,\1JIIIItt~•tr ---------screw M6X 16 --------------------------- 1 
91'- ,;, Rll'l:f:i ---------------Bolt M6X 8 --------------------------- 1 
~~*f ( 1375A3 ) ---------curved connecting link ( l375A3) ----------- 1 

- 20-

From the library of: Superior Sewing Machine & Supply LLC



I 

1-..l ...... 

8 

34 

~ 

From the library of: Superior Sewing Machine & Supply LLC



Rc!No. P.rtNo. 
1 1. 4A1 
2 1. 4A2 
3 1. 4A3 
4 1 4A4 
5 1 4A6 
6 1 4A7 
7 1. 4A8 
8 1. 4A9 
9 1 4A10 

10 1 4A11 
11 1 4A12 
12 1 4A13 
13 ·1.4A14 
14 4A15 
15 4A16 
16 4A17 
17 4A18 
18 4A19 
19 4A20 
20 4A21 
21 4A22 
22 4A23 
23 4A24 
24 4A25 
25 1 4A26 
26 1 4A27 
27 1. 4A28 
28 4A29 
29 4A30 
30 4A31 
31 1 4A32 
32 1 481 
33 1 482 
34 1. 483 
35 1 484 
36 1. 485 
37 1. 486 
38 1 487 
39 1. 488 
40 1 489 
41 1 48.10 
42 1 4811 
:13 1 4812 
44 1 4813 
45 1 4814 
46 1. 4815 
47 1 4616 
48 1 4817 
49 4818 
50 1. 4819 
51 1 4820 
52 1. 4821 
53 1. 4C1 
54 1 4C2 
55 1 4C3 
56 1 4C4 
57 1 . 4C5 
58 1 4C6 
59 1. 4C7 
60 1 4C8 
61 4C9 
62 4C10 
53 4C11 
64 4C12 
65 4C13 
66 4C19 
67 1 4C14 
68 1. 4C15 
69 1 4C16 
70 1 4C17 
71 1 4C18 

1. 4-0 Button clamp components 

~ ~ Desc:ription AmL 
~.SfiU} Button clamp I iftins hook 1 
.!i:W •• Pressurespring 1 
~M.ff Botton c I amp I i ft i rig I ever 1 
,J,1.HUi Small sauare hole plate 1 
fil~J!i Button clamp holder 1 
:tltH~Jt Button clamo plate (right) 
li~Jt Button clamp plate (left) -·----------
fil~i(qi'ft§: ---------Button clamp adjusting plate 
YUQ:ii:U'rfi Position pI ate 1 
~.fl:laJti -------- Guide PI ate ·--------------------------- 1 
iJiili'ftifiiD:ii:!IJtT ------------- Set screw ---------------------------------- 1 
&tlYUQBID:ii:!tltT --------Set screw -------------------------· 1 
fB~Hltfl ----------Button clamp holder pin------------------- 1 
<:itl!~ --------------- Button c I amp (right)---------------------- 1 

rtr~ ----------------- But1:on clamp (middle) -------·-·------------ 1 
l:i:tl!31l:. ------------------- Button c I amp (I eft) ------------------------------ 1 
Cj:l ~BID :ii:!:l£f ----------- Set nut ------------------------------------------ 1 
iif.iaJ!ItT ·---~:----------Guide screw--------------------------------------- 2 
~:ii:ilr!:!RtT ·---------------- Set scrf!IW -------------------------------------·- 2 
ffi:;t;ttf ---·------------------ Button c I amp jaw spring -----------·· -------------- l 
ffi9t-f*: --------------------- Button c I amp jaw hoI der ·------------------- 1 
~it~i'f!ili~(1375A3)------- Button clamp feeding regulating crank(1375A3)----- 1 
U£.tft;'j(1375A3)··--------- Extension spring pin (1375A3) ----·----------- 1 

:ii: U'l:!:!RtT ( 1375A3) ---------- Set scr- ( 1 375A3) -------·--------------------- 1 
t.ll~.::J~(1375A3)----------- Shift cam (1375A3) ---------------------------· 1 
tll.ff(1375A3)--------- Pull bar (1375A3) ------------------_. ___ . ___ 1 
tt.ff~ ( 1375A3) ------------- Pu I I hand I e ( 1 375A3) ------------------------- 1 
tt.ffllH ( 1375A3) -·---------:----·· Pu l 1 pedesta I ( 1375A3) ---------------------------- 1 
ffitt ( 1 375A3) ----------- Ro I I er ( 1 375A3) ------------------------------ 1 
lC:liVi:~!JtT ( 1375A3) -------- Screw ( 1375A3) ---------------------------------- 1 
~$£ ( 1 375A3) ------------- Whee I ( 1375A3) ---·--------------------·------- 1 
~iteB~(1375A1/2)·--------- Button clamp feeding crank(1375A1/2) --------------- 1 
~it1Jiff7GJ3~(1375A1/2)----- Button clamp feeding regulating crank(1375A1/2)--- 1 
~~11iit --------Button ·clarnO feedina arrow-----------------.!- 1 
~~JJ~!:!RtT ------------Ball heat souare neck screw----------------- 1 
ffi~i!.ff --------------------- Button c I amp connecting 1 ink----------------------- 1 
fB~Jf£l§. ----------- Button c I amp base PI ate -------------------- 1 
tl!~Hl~l§. --------------Button clamp guide plate·--:------:------------ 2 
t~~.fi --------------------· Dress guard pI ate ---------------------------- 1 
~:Y.fl!i ----------------- Ba I I heed pin ------------------------------------ 1 
~it !ili~~IB*ii:A: ------------- Button c I amp feeding crank shaft bushing -------- 1 
~f.Uii(1375A1!2)------------ Roller shaft (1375A1/2) ------------------------- 1 
~it!ilifii!i\fi ------------------Needle bar crank pin ·----------------------------- 1 
ffitt ( 1375A 1 /2) -·---------·--· Ro I I er ( 1375A 1 /2) ----------------------------------- 1 
~itabfii!i!lltt\fi -----------Button clamp feeding crank pin ------------------ 2 
j"S1f:iri:Y.!ItT ---------- Knur I ed thumb screw ·------------------------ 1 
t:jiti.Jijfl~1f:!J-Gf --------- Bu1:1:on ct amp feed regu I at i ng knur I ed nu:t: ·-------- I 
~tlti ·----------------- Tension disc ---------·-------------------- --- 1 
M~te. ----------- Oi I felt -------------------------- ------------ 1 
fil~~ ------------ Oi I felt ---------------------------------- 1 
tttf(1375A3)--------------- Extension spring (1375A3) ----------~-------- 1 
!l£:faiH!!a 4 ---------------Washer 4 .....,.-----·---------------------·------- 2 
-JHf!lltt~!ltT ----·--·-Screw U4X5 -------------------------- - 2 
1flfllltt:Y.!ItT --------- Screw U4X 8 -----·----------·--·-·------- 7 
1f~lllH~!JtT ---------- Screw U4X 1 0 ·----------------------- -------- 4 
:tHflllH:Y.!ItT ----------- Scr- M6 X 8 ----------------------------------- 3 
-JfF.Vi:~tltT -------------- Screw U4X 10 ---------------·------- ·----- 2 
ftlff~!l@ • Hex cap bolt U4X6 ··------------------- 4 
*ffr~!:!R@ -----------··Hex cap bolt U4X8 -----------------·----------- 1 
ft fft~!:!R*i ---------------· Hex cap bo It iJ5 X 1 2 ------------------------------- 2 
P, 7\ 1ft llltt~!ltr ------- Scrf!IW M5 x 12 ----------------------------- 1 
1f~:!fl.~~:ii:tltT ---------Set screw U5X5 ------------------------------- 1 
1fff.iJl~it:ii:tltT --------- Set screw M6 X 6 ··----------------------------- 1 
?'t"lff!J.-GJ. U+------------- Hex nut U4 --------------------------------- 2 
l!:fl! 4 ____ .;.; _______________ Washer 4 ------------------------------------- 2 

mfl! 5 -------------------Washer 5 ------------------------------------- 2 
,J,IHII 4 ----------------- Sma II washer 4 -----·---------------------------- 4 
Slttllltt\fi 2. 5X5------------ Pin 2. 5X5 ----------------------------------------- 2 
Sltt!lltttfi 2 X 8----------- Pin 2 X 8 ----------------------------------- 1 
~Jf'B!ttt~fl! 6 -----------Axial elastic collar----------------------------- 2 
~ffl5lttf.3!1i 10 -----------·Axial elastic collar--------------------------- 2 

-22-

From the library of: Superior Sewing Machine & Supply LLC



l-..) 
t.J..) 
I 

1375A3 

' " 

~· 

~48 

_........-2 

a 

From the library of: Superior Sewing Machine & Supply LLC



Ref. No 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

Pan No. 
1. 5A1 
1.5A2 
1. 5A3 
1. 5A4 
1. 5A5 
1. 5A6 
1. 5A7 
1. 5AB 
1. 5MJ 
1. 5A1 0 
1. 5A11 
1.5A12 
1. 5A13 
1.5A14 
1. 5A15 
1. 5A16 
1. 561 
1. 562 
1. 583 
1. 564 
1. 565 
1. 586 
1. 5B8 
1. 569 
1. 5610 
1. 5611 
1. 5612 
1.5613 
1. 5814 
1. 5815 
1. 5616 
1. 5617 
1. 5618 
1. 5819 
1. 5620 
1. 5621 
1. 5622 
1. 501 
1. 502 
1. 503 
1. 504 
1. 5C5 
1. 506 
1. 507 
1. 5C8 
1. 509 
1. 5010 
1. 5011 
1. 5012 
1. 5013 
1. 5014 
1. 5015 

1.5--o Trimming mechanism components 

~ ~ Description Amt. 
Jpjfil ]J --..... ·---------------------T r i RJDer ----------------------------------- 1 
]J~ ---------------------------Trimmer arm ------------------------------- 1 
lll~ttSI ------------------------Tr inner shaft ----------------------------- 1 
t~ffil!llttff ---------------------&Jtton clamp I i ft ing lever----------------- 1 
t~ffi.Mittff~T --------------;_ink screw ------------------------------- 1 
t~ffilWltLff ---------------------&Jt ton c I amp I i ft i ng I ink ----------------- 1 
~~t~~ -----------------------slotted pin------------------------------- 1 
~~ti -------------------------Tens ion d i so -----·----------------------- 4 
~ff -------------------------Thread feed crank ------------------------- 1 
u~tt -------------------------Thread .poI a --------------------------·--- 2 
fli:jf ---------------------------£xtens ion sp r i ng ---------------·-----.---- 1 
~tTimftli (3;R) ·-----------------Tens ion releasing pin (shorter) ----------- 1 
TIU~~B; -----------------------Tension releasing nut --------------------- 1 
iE)]l~£1; ---------------------Tension releasing nut (longer) ----------- 2 
;f'~tTm!t~ (if:) -----------------Tension reI easing pin (I onger) ----------- 2 
ti~$JjE!~ ---------------------<llain hook restricting block ------------- 1 
;f'~~~ -----------------------Tension releasing cam --------------------- 1 
IIJ!:ittalttff ---------------------Trimmer crank -------------------'---------- 1 
ffi.lli1lti~tfiJ -------------------·-&Jtton c I amp chain hook ------------------- 1 
~ t1;J &BtlJi ----:------------------itanger or ank ----------------------------- 2 
~t1;J -------------------------Thread feed lever ------------------------- 1 
UU~ ~~ -----------------------Tension r a I easing cam --------------------- 2 
IIJ~ttalttal~ ---------------------Tr i11111er shaft bushing --------------------- 2 
l~ffilWlttSittal~ -------------------Button ciMJP I ift ing shaft bushing ------- 1 
l~ffi.lli1l~ttal?2 -------------------Button ciMtp I ifting shaft bushing _____ .:_ 1 
fflffilf4lttal~~ -------------------Button c I MIP I i ft i ng shaft bushing ------- 1 
t~ffi.lli1lttal -----------------------Button ciMtp I ift ing shaft --------------- 1 
~~~ ---------------------------Thrust collar -------------:---------------- 1 
tl:~ ---------------------------Extension spring ------------------------- 1 
~~~tT -----------------------Tension screw ----------------------------- 3 
~~~£} -----·-----------------Tension thumb nut --------~---------------- 3 
~~~ ---.-----------~----------Tension spring -----------.---------------- 3 
~~ti -------------------------Tens ion d i so ----------------------------- 2 
3li:~H*~ ---------------------Tens ion dj so cover ----------------------- 3 
f~tT<iE) ---------------------Tension releasing pin (longer) -----------3 
t~ffimwfi*Fffl~~ ---------------oi 1 felt --------------------------------- 1 
~ m!ll -----------------------Rubber washer ----------------------------- 1 
/, M ~~i!~ti -----------------&It M5 X 12 ----------------------------- 1 
!!Itt ~~tr ---------------------screw M4 x 12 ----------------------------- 1 
1ff!.ft~.tltT -------------------screw M3'?< 5 ----------------------------- 1 
1f*li!t~tltT -------------------screw M5 X 8 -------------.. --------------- 2 
*"ii~!lltT -------------------screw M5 X 12 ----------------------------- 1 
;,M~B; ----------------------itex nut M4 ------------------------------- 2 
1ff!:qtjft~~!fltT ---------------set screw M4X4 ------------------------- 1 
1f~!JZ.jfta~t~tJ ---------------set screw M6X5 ------------------------- 2 
1ff!!p'.jft~~.tltT ---------------set screw m6X8 __ .:_ ______________________ 4 

1f CJ ~iii -------------------------Got tar pin 2. 5 X 12 -----------------~"----- 1 ¥mill -------------------------washer 5 ________ _: ________________________ 1 

~tt ~~ ------------------------..Pin 2 X 12 ------------------------------- 2 
IP~T ---------------------------Rivet 3 X 12 -----·----------------------- 2 
1f CJ 13 !11 -----------------------Rata in i ng r i ng 9 ------------------------- 1 
~J:~!II -----------------------spring lock washer 4 --------------------- 2 

-24-

From the library of: Superior Sewing Machine & Supply LLC



31........_t;J 

32........_~ 

34'§ 
8'6 
8~ 
~ 47 49~ fl 
~30~ 

35i '10 
12 

-25-: 

4 

From the library of: Superior Sewing Machine & Supply LLC



6. 1.6-Q ~$$# .1. 6-0 Stop-motion mechanism components 

Ref. No. Part No. 
1 6A1 
2 6A2 
3 1 6A3 
4 1 .6A4 
5 1 .6A5 
6 1. 6A6 
7 . 6A7 
8 .6A8 
9 6A9 

10 6A10 
11 6Al1 
12 6A12 
13 681 
14 1. 682 
15 1. 683 
16 1 684 
17 1 685 
18 1. 686 
19 687 
20 688 
21 689 
22 6810 
23 6811 
24 . 6812 
25 6813 
26 .6814 
27 6815 
28 6816 
29 6817 
30 . 6818 
31 . 6819 
32 6820 
33 . 6821 
34 .6822 
35 . 6823 
36 1 6824 
37 1 6825 
38 1. 6826 
39 6827 
40 6C1 
41 6C2 
42 6C3 
42a .6C4 
43 6C5 
44 6C6 
45 6C7 
46 1 6C8 
47 6C9 
48 6C10 
49 6C11 
50 6C12 
51 .6C13 
52 6C14 
53 6C15 
54 . 6C16 
55 6C17 
56 6C18 
S7 .6C19 
58 6C20 
59 6C21 
60 6C22 
61 .6C23 
52 6C24 
63 6C25 
64 6A15 
65 6A13 
56 1 6A14 

~ ~ Description Amt. 
~ij)~ - - Stl!lrt ina br~Scket --------
Jiliiij)~'mBI Start ins I ever washer 

ff~gJJ Transmission hook ----------
~iiitltT Raised cheese head screw--------
i!.ff Connect i rli rod ----------
tltT Scrf!ftll ---
n Support - - 1 
~Bi.IIU!i;E{}ill! - Retaining ring ----------------- 1 
SfitJfit.J -------- Sor i ng hook ------------------- I 
~T4ltrfF- --------Starting lever----------------- 1 

•n - -------------- Scrf!!lllt ------------------------ 1 
m -- pin ------------------------- 1 
~T4lfi -------------------- Starting I atch ------------------ 1 
~if.llt:ii --------------Pulley steel ball cover ---------- 1 
~~JtiHt --Pulley steel ball pad ------------ 1 
~ ------------------------- Pu i' I ey --------------------------- 1 
•• BE ____ .,;;. ___________________ F r i ct ion r i ng ------------------------ I 

~~1i4M~ ·---------------·--------Clutching and braking -------------------- 1 
fiCT4JA -----------------------Braking latch ----------------------- 1 

!l;ljl~!ll -------------·--------- Cushion ring ------------------------------ 1 

~ ( 1 375t>.1 /2) ------------------ Bush ( 1375t>.1 12) -~------------------------ 1 
ttlf!miff(1375t>.1/2) ------------------ Stoo motion trip lever (1375A1/2)·---------- 1 
tt$1]i),~;(1375t>.1/2) ------------------ Stoo motion trip block (1375A1/2)------------ i 
~M$.!~Jlt -----------------------Starting safety pawl ----------------------- i 
~T4lin~ -------------Starting hook -------------------- 1 
~T4JBi1t~ ----- ---------Brake shoe bracket--------------- 1 
~T4l:i~ ---------------------- Braking I eather shoe ----------------- 1 

llll!T4l~~ ------------------------- Braking guide -·--------------------- 1 
1tii!T4l~ --------------------- Brak i ng frame ----------------------- 1 
7ii1UtU~ -------------------- Pu II ey bushing -------------------- 1 
$J!ij):ff- ..., Braking plunger rod ---------------· 1 
~T4lin~- ------------------ Stertins hook pin ------------------- 1 
~T4l~lfi --- ---------Starting lever pin··----------------- 1 
,..T4JA~111 ------------------Thrust collar ------------------- l 
tilt--------...---------- Extensior1 spring------------- 2 
EiW ----- ---- Pressure spring ------------------- 1 
EiW ----------------------Pressure sprina ------------------ 2 
ilf!Ei!l~ -------------------- Pressure regu I at i ng thurrb ·nut -------------- 1 

:m:~~Jtfiljf.ij:§ ------------·------ Oi I felt ----------------.---------------. 1 
7\ifl'Siij. ------------.:..·-----·--------- Hex nut U5 -----------·----------·----------· 4 
7\lft!liij. --------------------hex nut U6 ------------------------------- 1 
jfflll];f.t:~tT ------------------ Screw IJ4X 10 -------------------------- 1 
Pi7\lll:t.£9.;1UitT ------------------ Scrf!!lllt IJ4X8 ---------------------------- 1 
:tFF.IIl:!:f~tT ----------------Screw ~X 12 ----------------------- 2 
:tFfi!lll:t.t:~tT -----------------Screw IJSX 16 ----------------------- 1 
:tFtflll:!:f~tT --------------------Screw UBX 16 -----------------------·- 2 
jffi!ffl~f:ltT ----------------- Scrf!!lllt U3X5 ·--------------------- 2 
:tFflffl~f:ltT --------------·----- Scr~ U4X8 ------------------------- 4 
jftfffl~!ltT --------------------- Sere. U5X 1 0 ---------------------- 2 
Pii\.MIIlf.t~iltT -------------------- Scrf!!lllt 5X 12 -------------------------- 1 
Pi*lftlll:t.£-:k!ltT ---------------Screw ..SX14 -------------------- 2 
:tFfi!.!fi.~)i;EStT --------- Set screw ~4X 4 ----------------- 1 
:JHf.!fi.tl\tit~!ltT ----------Set screw !.46X6 ------------------2 
:tFfi!.!fi.-it~StT ------------Set screw M6X8 --,-------------- 1 

:tFfl.!fi.tlltit'~!ltT --------------Set screw M6X 10 ------------------ 1 
P3*1ft.!fi.~)i;E!ItT -----------Set scrf!!lllt ..exa , ------------------------- 5 
7\.M:k!l*! ---------------Hex cap bolt U5X25 ----------------- 1 
7\.M9.;!1*! ------------- Hex cap bolt M6 X 12 -------------- 1 
.ju]j1i:t.J~-· ---------------Searing ---------------------------- 1 
~~----------------------Work clarm foot mounting base ball------ 1 
li!~ -------------------------Work clarm foot mounting base ball -------- 1 
.!fi-~111 -------------------------- Wa·sher 4 ------------------------ 1 
tj\JfHil ------------------------ Sma I l washer 5 ----------------- 1 
*~~m~tT ---------------------- Rivet 4X 10 -------------------------- 1 
tlkf:: (1375t>.3) -------------- B.Jsh (1375A3) --------------------- 1 
tt*]]ifF ( 1375A3) ---------------- Stop mot ion tr i p 1 ever ( 13700) --------- 1 
fi:*]]i~(13700) ----------- Stoo motion trio block (1375A3) ---------- 1 

- 26 -

From the library of: Superior Sewing Machine & Supply LLC



I..J 
-.l . 

39 15 59 

13 ~(J 36 

4r); 
<f 
57 

52 

5~5 
18 55 25 

I 00~ 
!50 

Jj 
dj~o 

29 

From the library of: Superior Sewing Machine & Supply LLC



Accessories fJMitf:~-

NO. Part No. ~ ~ f9F Unit. Specification 

001 Head support pillow m~.:t*• 1 

2 002 Button tray base m~o~ 

3 003 Button tray plate m~o~~ 1 

4 1.4A Large square hole plate :k1ftlAi 1 

5 T82 Box wrench ~~fiEf 1 7-10mm 

6 004 Socket screw driver f3 /\ JfJ 1& Ef 1 4mm 

7 005 Screw driver -~~-<fJ:MEA 70X4mm 

8 006 Screw driver -¥ ~!l<fJ :MEA 100X6rnrn 

9 007 Button head bolt(zinc-coated) i'if$*-~~l'-f! 4 M6X90 

10 008 Square nut /J!I~ 4 M6 GB39 

11 009 Safety glass plate assembly !P§~~ffi14 1 

12 010 Plastic oiler~ (with oil) mf.:t.rm~ 1 Oil50CC 

13 1.2B6 Needle ;tfl.tf 3 N2852-05(16#) 

14 1.2A4 Looper 1:Jtr 
15 1.5A1 Trinuner !tlt%7J 1 

16 011 Rubber ring ~~~~~ 1 

17 1.7Al Thread needle bar take-up tjtt!ff 
18 012 Hex cap bolt 7\JfJ3k!l~ 1 M5X5 

19 013 Washer m11 1 5 GB95 

20 014 Countersunk wood screw m~*~<tr 5 4.5X25 GB100 

21 1.4C19 Washer ftZlll 4 6 GB96 

22 1.2C1 Cheese head screw 12Dtt3k!l<tJ 4 N13X3 GB65 

23 1.2C3 Cheese head screw ~tt~-~J 4 M4X6 GB65 

24 015 Accessories box !Sff14~ 1 
25 016 Instruction manual and lJaH}j~ 1 

illustrated parts list 

26 1.5B3 Button clamp chain hook BiW41iii*fi!l 
27 017 Wrench( double end)8-1 Omm *:f&~ 1 &-1cmrn 

28 018 Motor bracket ft!#J;tfl.~ 1 

29 019 Extra pedal assembly Ml~t&. 1 

30 ·020 Chain M.~ 2 

31 021 Hook tiJ-T 3 

32 022 Thread stand assembly r&~m14 1 

-28-

From the library of: Superior Sewing Machine & Supply LLC



Accessories IJM1tJ:~ !(! ( ~ ) 

NO. Part No. Desaitftn ~ fiF Unit. Specification 

33 023 Hex cap bolt 7\JfJ~lltt 4 M8X35 GB30 
34 024 Hex nut 7\JfJ!I-BJ 4 M8 GB6170 
35 025 Washer :miiJ 4 4>8 GB97 
36 026 Spring lock washer ~-:miJ 4 4>8 GB93 

-28-

From the library of: Superior Sewing Machine & Supply LLC



< •n r---
rfj 
,.....; 

s... c: 

c.: 
OJ) 

= • IIIII! 

~ 
~ 
s... 
~ 
~ 

== 0 
~ 

= ~ 

Q,) 
....-( 

..Q 
~ 

~ 

- 29-

From the library of: Superior Sewing Machine & Supply LLC



Part No. 21 0803-002(0302) 

Printed in China 

From the library of: Superior Sewing Machine & Supply LLC




